


 

 

PREFACE 

 

In response to a request made by the Government of Republic of India, the Government of 
Japan decided to conduct the Study on Augmentation of Water Supply and Sanitation for the 
Goa State in the Republic of India and entrusted the study to the Japan International 
Cooperation Agency (JICA). 
 
JICA sent to India a study team headed by Mr. Takemasa MAMIYA of Nihon Suido Consultants 
Co., Ltd. between March 2005 and October 2006.  The study team was composed of members 
from Nihon Suido Consultants Co., Ltd. and NJS Consultants Co., Ltd.  JICA also established 
an Advisory Committee headed by Mr. Yoshiki OMURA, Senior Advisor, Institute for 
International Cooperation JICA, which, from time to time during the course of the study, 
[...]
52

.9
2.

50
13

2.
3

50
0

27
4

56
0

4.
35

4.
22

2.
02

0
1.

44
1

1.
75

2.
20

0.
80

4
13

5.
4

12
18

2.
96

13
0.

78
66

9
29

,5
68

1.
2

54
.1

2.
50

13
5.

3
50

0
18

3
56

0
4.

22
4.

34
1.

43
1

1.
04

4
2.

21
2.

72
0.

80
4

13
5.

4

 F
ro

m
 M

P 
ar

ea
11

7.
31

18
,7

38
34

.3
13

14
0.

91
11

8.
22

20
6

18
,9

44
0.

4
34

.7
3.

00
10

4.
1

45
0

82
49

0
36

.7
7

31
.9

5
33

.1
94

29
.9

20
3.

05
1.

50
0.

80
1

10
9.

3
14

15
8.

83
12

7.
05

1,
99

6
20

,9
40

3.
6

38
.3

2.
50

95
.8

45
0

22
0

49
0

31
.9

5
21

.4
4

28
.1

94
19

.4
10

3.
23

1.
50

0.
80

1
10

9.
3

15
16

2.
28

12
9.

33
51

6
21

,4
56

0.
9

39
.2

2.
50

98
.0

45
0

20
2

49
0

21
.4

4
9.

28
15

.5
79

7.
25

0
5.

33
1.

50
0.

80
1

10
9.

3
16

17
2.

65
13

1.
98

59
9

22
,0

55
1.

1
40

.3
2.

50
10

0.
8

45
0

35
2

49
0

9.
28

7.
46

7.
03

0
5.

19
8

1.
72

1.
73

0.
80

1
10

9.
3

17
18

13
.3

1
14

5.
29

3,
00

9
25

,0
64

5.
5

45
.8

2.
50

11
4.

5
50

0
57

56
0

7.
46

4.
34

3.
88

3
2.

26
0

3.
00

1.
50

0.
80

4
13

5.
4

18
19

1.
60

27
7.

67
36

2
54

,9
94

0.
7

10
0.

6
2.

25
22

6.
4

70
0

22
5

88
0

4.
34

5.
96

0.
84

4
0.

51
8

2.
72

4.
66

0.
80

2
26

4.
8

19
20

2.
67

28
0.

34
60

4
55

,5
98

1.
1

10
1.

7
2.

25
22

8.
8

70
0

23
7

88
0

5.
96

3.
54

0.
50

8
0.

16
9

4.
67

2.
59

0.
80

2
26

4.
8

20
21

13
.3

6
29

3.
70

3,
02

1
58

,6
19

5.
5

10
7.

2
2.

25
24

1.
2

70
0

60
0

88
0

3.
54

4.
62

0.
15

9
-0

.7
13

2.
60

4.
55

0.
80

2
26

4.
8

21
22

8.
31

30
2.

01
1,

87
9

60
,4

98
3.

4
11

0.
6

2.
25

24
8.

9
70

0
34

88
0

4.
62

4.
62

-0
.7

23
-0

.7
62

4.
56

4.
60

0.
80

2
26

4.
8

22
23

0.
00

30
2.

01
0

60
,4

98
0.

0
11

0.
6

2.
25

24
8.

9
70

0
20

3
88

0
4.

62
4.

12
-0

.7
72

-1
.0

62
4.

61
4.

40
0.

80
2

26
4.

8
23

24
8.

69
31

0.
70

1,
96

5
62

,4
63

3.
6

11
4.

2
2.

25
25

7.
0

70
0

23
4

88
0

4.
12

3.
20

-1
.0

72
-1

.4
08

4.
41

3.
83

0.
80

2
26

4.
8

24
25

(S
TP

)
0.

00
31

0.
70

0
62

,4
63

0.
0

11
4.

2
2.

25
25

7.
0

70
0

28
8

88
0

3.
20

2.
16

-1
.4

18
-1

.8
36

3.
84

3.
22

0.
80

2
26

4.
8

 F
ro

m
 M

P 
ar

ea
11

.3
0

5,
79

2
10

.6

Fl
ow

C
ap

ac
ity

at
 8

0%
de

pt
h

(lp
s)

R
em

ar
ks

V
el

oc
ity

at
 8

0%
de

pt
h

(m
/s

ec
)

G
ra

di
en

t
(1

/x
)

G
ro

un
d 

le
ve

l (
m

)
In

ve
rt 

le
ve

l (
m

)
C

ov
er

in
g 

(m
)

(2
) F

lo
w

 C
al

cu
la

tio
n 

Sh
ee

t f
or

 M
ap

us
a 

(F
/S

)

N
od

e
A

re
a 

(h
a)

(2
02

5)
Po

pu
la

tio
n

(2
02

5)
A

ve
ra

ge
 F

lo
w

 (l
ps

)
(2

02
5)

Pe
ak

Fa
ct

or

Pe
ak

Fl
ow

(2
02

5)
(lp

s)

D
ia

m
et

er
(m

m
)

Le
ng

th
(m

)



F51 - 4 

Fr
om

To
In

cr
em

en
t

C
um

ul
at

iv
e

In
cr

em
en

t
C

um
ul

at
iv

e
In

cr
em

en
t

C
um

ul
at

iv
e

U
ps

tre
am

D
ow

ns
tre

am
U

ps
tre

am
D

ow
ns

tre
am

U
ps

tre
am

D
ow

ns
tre

am

15
3.

81
10

,1
52

36
.7

1
2

27
.2

8
27

.2
8

1,
80

0
11

,9
52

6.
5

43
.2

3.
00

12
9.

6
50

0
40

9
56

0
12

.1
8

11
.2

2
10

.0
49

8.
94

5
1.

55
1.

70
0.

80
13

5.
4

2
3

19
.2

8
46

.5
6

1,
27

2
13

,2
24

4.
6

47
.8

3.
00

14
3.

4
60

0
28

0
72

0
11

.2
2

10
.9

6
8.

84
5

8.
36

6
1.

70
1.

91
0.

80
19

4.
1

3
4

38
.4

0
84

.9
6

2,
36

3
15

,5
87

7.
4

55
.2

3.
00

16
5.

5
60

0
38

1
72

0
10

.9
6

10
.7

3
8.

35
6

7.
70

7
1.

92
2.

34
0.

80
19

4.
1

4
6

42
.5

3
12

7.
49

2,
61

6
18

,2
03

8.
2

63
.3

3.
00

19
0.

0
60

0
39

6
72

0
10

.7
3

13
.0

5
7.

69
7

7.
01

6
2.

35
5.

35
0.

80
19

4.
1

5
6

23
.4

1
23

.4
1

1,
44

0
1,

44
0

4.
5

4.
5

3.
00

13
.5

20
0

51
5

16
5

13
.5

3
13

.0
5

11
.7

50
8.

45
9

1.
50

4.
31

0.
80

21
.7

6
7

53
.5

5
20

4.
45

3,
29

3
22

,9
36

10
.3

78
.1

2.
50

19
5.

2
70

0
28

3
88

0
13

.0
5

13
.0

0
6.

91
6

6.
50

5
5.

35
5.

72
0.

80
26

4.
8

7
8

2.
53

20
6.

98
15

7
23

,0
93

0.
5

78
.6

2.
50

19
6.

5
70

0
27

2
88

0
13

.0
0

9.
58

6.
49

5
6.

09
6

5.
73

2.
70

0.
80

26
4.

8
8

9 
(P

S)
14

.1
6

22
1.

14
87

0
23

,9
63

2.
7

81
.3

2.
50

20
3.

2
70

0
22

3
88

0
9.

58
8.

40
6.

08
6

5.
75

3
2.

71
1.

87
0.

80
26

4.
8

9 
(P

S)
10

26
.3

8
24

7.
52

1,
62

3
25

,5
86

5.
1

86
.4

2.
50

21
5.

9
40

0
47

8
PM

8.
40

13
.9

4
6.

42
0

11
.9

60
1.

50
1.

50
10

11
34

.9
5

28
2.

47
2,

15
1

27
,7

37
6.

7
93

.1
2.

50
23

2.
7

70
0

38
6

88
0

13
.9

4
12

.9
9

10
.0

97
9.

21
0

3.
06

3.
00

0.
80

26
4.

8
11

12
31

.0
9

31
3.

56
1,

91
3

29
,6

50
6.

0
99

.0
2.

50
24

7.
6

70
0

32
1

88
0

12
.9

9
12

.1
7

9.
20

0
8.

39
0

3.
01

3.
00

0.
80

26
4.

8
12

13
8.

00
32

1.
56

49
1

30
,1

41
1.

5
10

0.
6

2.
50

25
1.

4
70

0
12

8
88

0
12

.1
7

11
.5

6
8.

24
9

7.
78

0
3.

14
3.

00
0.

80
26

4.
8

13
14

34
.3

5
35

5.
91

2,
11

4
32

,2
55

6.
6

10
7.

2
2.

50
26

7.
9

80
0

42
6

1,
05

0
11

.5
6

8.
75

7.
53

1
4.

87
0

3.
15

3.
00

0.
80

34
6.

1

 F
ro

m
 C

al
an

. N
o.

2 
PS

70
.7

4
4,

35
1

13
.6

14
15

9.
37

36
5.

28
57

8
37

,1
84

1.
8

12
2.

5
2.

50
30

6.
3

80
0

12
0

1,
05

0
8.

75
7.

91
4.

68
9

4.
03

0
3.

18
3.

00
0.

80
34

6.
1

15
16

13
.2

5
37

8.
53

81
5

37
,9

99
2.

5
12

5.
1

2.
50

31
2.

7
80

0
30

4
1,

05
0

7.
91

6.
13

3.
70

4
1.

57
2

3.
33

3.
68

0.
80

34
6.

1
16

17
12

.6
3

39
1.

16
77

6
38

,7
75

2.
4

12
7.

5
2.

50
31

8.
7

80
0

29
6

1,
05

0
6.

13
4.

82
1.

56
2

0.
93

9
3.

69
3.

00
0.

80
34

6.
1

17
18

9.
47

40
0.

63
58

3
39

,3
58

1.
8

12
9.

3
2.

50
32

3.
3

80
0

28
5

1,
05

0
4.

82
1.

08
0.

50
8

-1
.5

07
3.

43
1.

71
0.

80
34

6.
1

18
19

0.
00

40
0.

63
0

39
,3

58
0.

0
12

9.
3

2.
50

32
3.

3
80

0
46

1,
05

0
1.

08
1.

08
-1

.5
17

-1
.5

71
1.

72
1.

77
0.

80
34

6.
1

19
20

 (S
TP

)
0.

00
40

0.
63

0
39

,3
58

0.
0

12
9.

3
2.

50
32

3.
3

80
0

29
7

1,
05

0
1.

08
0.

68
-1

.5
81

-1
.9

54
1.

78
1.

75
0.

80
34

6.
1

N
od

e
G

ra
di

en
t

(1
/x

)
Le

ng
th

(m
)

Fr
om

 C
on

di
rim

 P
S

Fl
ow

C
ap

ac
ity

at
 8

0%
de

pt
h

(lp
s)

R
em

ar
ks

V
el

oc
ity

at
 8

0%
de

pt
h

(m
/s

ec
)

D
ia

m
et

er
(m

m
)

(3
) F

lo
w

 C
al

cu
la

tio
n 

Sh
ee

t f
or

 N
or

th
 C

oa
st

al
 b

el
t (

F/
S)

A
re

a 
(h

a)
(2

02
5)

Po
pu

la
tio

n
(2

02
5)

A
ve

ra
ge

 F
lo

w
 (l

ps
)

(2
02

5)
Pe

ak
Fa

ct
or

Pe
ak

Fl
ow

(2
02

5)
(lp

s)

G
ro

un
d 

le
ve

l (
m

)
In

ve
rt 

le
ve

l (
m

)
C

ov
er

in
g 

(m
)



 

 

 

 

Appendix F52 

 

Activated Sludge Method/ Oxidation Ditch Method 

 



 

Contents for Appendix F52 
 
 F52.1 Activated Sludge Method  ······························································ F52-1 
 F52.2 Oxidation Ditch Method (Mapusa Sewage Treatment Plant)············ F52-11 
 F52.3 Oxidation Ditch Method (Baga Sewage Treatment Plant) ················ F52-19 
 



F52 - 1 

Appendix 52.1   Activated Sludge Method 

1 BASIC CONDITIONS
1-1 Basic Items
(1) Name : Margao Sewage Treatment Plant

(2) Land Area : Approximately m2

(3) Ground Level : + m

(4) Inlet Pipe Level : + m

(5) Pipe Diameter : mm ( )

(6) Land Use : Exclusively use for STP

(7) Collection System : Separate System

(8) Treatment Process :
Sewage ; Pre-treatment + Primary settling + Conventional activated sludge

+ Secondary settling + Sand filtration (Future plan) + Disinfection
Sludge ; Thickening + Digestion + Dewatering (Existing drying beds as stand-by)

(9) Effluent Point : Sal River

(10) Water Level at the Effluent Point :
High water level = m
Low water level = m

(11) Target Year : (F/S Stage) , (M/P Stage)

1-2 Design Population and Service Area

1-3 Design Sewage Flow
(Year 2015)

(Year 2025)

1-4 Design Sewage Quality

Effluent quality regulation 30  mg/l
Effluent quality regulation 100 mg/l

CAPACITY CALCULATION OF SEWAGE TREATMENT PLANT

2015 2025

SS

Influent
(mg/l)

Removal rate
(%)

300
250

90

Peak factor = 2.25

Remarks

Item

BOD

Effluent
(mg/l)

30

Remarks

m3/hr
870.8

1,959.4
14.51

80 50

32.66

Item
Daily Average

Peak Flow

m3/day
20,900
47,025

Item
Daily Average

Peak Flow

m3/day
13,700
30,825

0.544
0.242

9.51
21.41

0.159
0.357

m3/min m3/sec

1,284.4

m3/min m3/sec Remarksm3/hr
570.8

Peak factor = 2.25

Item
person

ha
Design Population
Service Area

Year 2015 Year 2025
80,700 118,200

753.0

31,080

2.90

1,200 Northern Trunk Sewer

Combined System

 



F52 - 2 

1-5 Flow Chart (Biological Activated Sludge Process)

Return sludge

in %

out %

in %

out %

in %

out %

97.0

80.0

Sludge moisture rate
99.2

97.0

97.0

97.0

Influent

Sludge Thickening TankDisinfection Tank

Sludge Digestion Tank
(Existing Facility)

Effluent to
the river

Reuse for
garden
and/or

agriculture

Primary Settling Tank

Screen and Grit Chamber

Coarse Screen

Lift Pump Equipment

Dumping disposal and/or reuse

Sand Filtration Tank
(Future Plan)

Secondary Settling Tank

Activated Sludge Tank

Sludge DewateringExisting Sludge Drying Bed
(As Stand-by)

 



F52 - 3 

1-6 Design Criteria for STP

1-6-1 Grit Chamber
(1) Water surface load
(2) Average velocity

1-6-2 Wet Well with Pump Facilities
(1) Pump inlet flow velocity
(2) Retention time in Wet Wel

1-6-3 Primary Settling Tank
(1) Water surface load
(2) Water depth

1-6-4 Activated Sludge Tank
(1) Type
(2) MLSS concentration
(3) BOD-SS Load
(4) Retention time
(5) Water depth

1-6-5 Secondary Settling Tank
(1) Water surface load
(2) Water depth

1-6-6 Disinfection Tank
(1) Retention time
(2) Dosage

1-6-7 Sludge Thickening Tank
(1) Sludge surface load
(2) Depth

1-6-8 Sludge Digestion Tank
(1) Solids retention time
(2) Operating temperature
(3) Depth
(4) Digestion rate

1-6-9 Sludge Dewatering
(1) Operation time

1-6-10 Sludge Drying Bed
(1) Retention time
(2) Depth of sludge bed

1-6-11 Sand Filtration
(1) Filtration rate

*1: Design Criteria in Japanese standard and "Wastewater Engineering" by Metcalf & Eddy
*2: Design Criteria in India named "Manual on Sewerage and Sewage Treatment" by CPHEEO

m/day

- -

-

0.3max 0.300.20 - 0.30

m

Items Unit

200-max 300

Figure  *1

1,800
0.3

1.5 - 3.0
-

m3/m2/day

m3/m2/day
m/sec

m/sec
min

8.0

10

30.0

14.0
30.0

35.0

8.0

0.40
5.0
4.0

3.0

25.0
4.0

15.0
3.0

1.5 - 3.0
9.0

45.0
3.0

m

m

days
℃
m
%

day

hr/day

min
mg/L

kg/m2/day

kgBOD/kgSS・day

m

mg/L

hr
m

m3/m2/day

10 - 15 < 2 weeks

4.0

15 0 - 20.0

3.0

14.0

35.0
6.0 - 12.0

30.0

-

-
> 7.5

15.0 -

60 - 90

-

25 - 30

2 - 8

20.0 - 30.0
2.5 - 4.0

15.0 - 35.0
3.5 - 4.5

4.0 - 6.0 3.0 - 4.5

0.2 - 0.4
6.0 - 8.0

0.3 - 0.4
4.0 - 6.0

1,500 - 2,000
-

1,500 - 3,000
Conventional

2,000
-

2.5 - 4.0 2.5 - 3.5
35.0 - 70.0 35.0 - 50.0

-
> 5.0

0.15 - 0.30 0.3

Figure  *2

2,160

Adoption

2,160

 



F52 - 4 

2 CAPACITY CALCULATION OF STP FACILITIES

2-1 Wet Well with Pump Equipment

2-1-1 Wet Well
Design sewage flow Peak flow

Peak flow
Basin number Existing
Retention time
Required volume Q2×RT
Depth of existing tank
Required area RV/H
Required well diameter (4×RA/3.14)0.5

Diameter of existing well
Area of existing well D22×3.14/4

In case of F/S stage : Area of existing well = 118.8 m2 > Required area = 12.84 m2

In case of M/P stage : Area of existing well = 118.8 m2 > Required area = 19.59 m2

Therefore, the existing well is useful against the design flow (= 30,825 m3/day in F/S stage and 47,025 m3/day in M/P stage)
2-1-2 Pump Equipment

Design sewage flow Peak flow
Peak flow

Specification of the existing pump equipment (useful life = 2000 ~ 2015 year)
mm × × m × HP × units
mm × × m × HP × units

New pump equipment in M/P stage (year 2025) is proposed as shown below and its in F/S stage is planned based on the
capacity of the existing facilities and installation plan of M/P stage.
(1) Maste Plan Stage

Pump unit number 1/10×Q
2/10×Q
4/10×Q, including 1 stand-by 

Pump discharging flow

Pump inflow velocity
Required pump diameter 146×(DF1/3.0)0.5

146×(DF1/1.5)0.5

Therefore
146×(DF2/3.0)0.5

146×(DF2/1.5)0.5

Therefore
146×(DF3/3.0)0.5

146×(DF3/1.5)0.5

Therefore
Pump total head
Pump efficiency
Axis power 0.163×DF1×H/PE

0.163×DF2×H/PE
0.163×DF3×H/PE

Motor allowance
Pump power AP1×(1+MA)

Therefore
AP2×(1+MA)

Therefore
AP3×(1+MA)

Therefore
mm × × m × kw × 2 units
mm × × m × kw × 2 units
mm × × m × kw × 2 (1) units

118.8 118.8
12.3 12.3
4.04 5.00D1 m

D2
A m2

RA m2

m

19.5912.84
H m 15.015.0

m3RV 192.7 293.9
minRT 9.09.0

BN basin 11

Feasibility Study Master Plan

30,825
21.41

47,025
32.66

Q1
Q2

m3/day
m3/min

Item Sign Unit Calculation

Q1 m3/day
Q2 m3/min

30,825
21.41

47,025
32.66

-
-
-

2
2
2

-
-
-

3.27
6.53
13.06

-
-
-
-
-
-
-

1.5 - 3.0
152
215
200
215
305
250

unit
unit
unit

m3/min/unit
m3/min/unit
m3/min/unit

m/sec

UN1
UN2
UN3
DF1
DF2
DF3
PV

mm
mm
mm
mm
mm
mm
mm
mm
mm

- 305
- 431
- 350
-
-
-
-
-
-
-

-
-

42.58
0.15

12.24

24.49

12.0
0.60
10.65
21.29

m
-

kw
kw

kw

kw

kw

kw
-

- 25.0

13.0

- 49.0
- 48.97

D1-1
D1-2
D1

D2-1
D2-2
D2

D3-1
D3-2
D3
H
PE

AP1
AP2
AP3
MA

P1

P2

P3

Pump specification (New
equipment in M/P stage)

200
250
350

3.27 m3/min 12.0 13.0
6.53 m3/min 12.0 25.0

13.06 m3/min 12.0 49.0

m3/min 12.0 50.0 2- 400.0 m3/hr = 6.67
- 200.0 m3/hr = 3.33 m3/min 12.0 25.0 2

 



F52 - 5 

(2) Feasibility Study Stage
Pump discharging flow Existing facility

Existing facility
Pump unit number Existing

Existing, including 1 stand-by
Total pump discharging flow (DF4×UN4)+((DF5×(UN5-1))

Discharging flow of the existing pumps < Design flow =
Required additional flow capacity = - =

Additional flow capacilty Q2-TDF
Additional pump number
Pump discharging flow
Pump inflow velocity
Required pump diameter 146×(DF6/3.0)0.5

146×(DF6/1.5)0.5

Therefore
Pump total head
Pump efficiency
Axis power 0.163×DF6×H/PE
Motor allowance
Pump power AP6×(1+MA)

Therefore
Proposed additional pumps for F/S stage are adopted the equipment same as that capacity in M/P stage.

-
-

m3/min/unit
m3/min/unit

3.33
6.67

2
2

-
-

13.33 -
13.33 m3/min 21.41 m3/min

-
2

21.41 13.33 8.07 m3/min

UN6

1.5 - 3.0
169
240

m3/min 8.07
unit

200
12.0

-
-
-
-
-
-
-

4.04
PV m/sec

D6-1 mm
D6-2 mm
D6 mm

0.15
15.13

-
-
-
-

0.60
13.16

16.0 -

Pump specification (New
facilities in F/S stage) 250

P6 kw

× 12.0 m ×

TDF

unit
unit

AF

m3/min

m3/min

kw

H m
PE -

DF4
DF5
UN4
UN5

units25.0 kw × 2

DF6 m3/min/unit

mm × 6.53

MA -
AP6

 



F52 - 6 

2-2 Screen and Grit Chamber

2-2-1 Grit Chamber
Type Parallel flow type
Design sewage flow Peak flow

Peak flow
Water surface load
Required surface area Q1/SL
Number of existing basin
Width of existing basin
Length of existing basin
Depth of existing basin
Surface area of existing W1×L1
Required additional area RA-A1
Number of new basin
Depth of new basin
Width of new basin
Length of new basin AA/(BN2×W2)

Therefore
Dimension (Width)

(Length)
(Depth)

(Number)
2-2-2 Fine Screen

Type One rake type intermittent rake-up
Set number of existing
Screen opening 10 to 20

Existing screen equipment is using for the channel of the existing grit chamber and a new facility is proposed for the
additional channel (grit chamber).

Additional set number
Screen opening

2-2-3 Volume of Screenings
Design sewage flow Daily average
Unit removed screenings
Volume of screenings Q×RS/1,000

2-3 Primary Settling Tank

Type Radial flow circular type
Design sewage flow Daily average

Daily average
Water surface load
Required surface area Q1/SL
Number of existing tank
Diameter of existing tank
Depth of existing tank
Surface area of existing (D1)2×3.14×BN/4
Required additional area RA-EA
Number of new tank
Depth of new tank
Required tank diameter (AA×4/(3.14×NT))0.5

Therefore
Dimension (Diameter)

(Depth)
(Number)

Item Sign Unit Calculation

- -

Feasibility Study Master Plan

- -

Q2 m3/sec
30,825 47,025
0.357 0.544

Q1 m3/day

2,1602,160
14.27 21.77

11
1.25 1.25
8.00 8.00

0.350.35
10.00 10.00

SL
RA

BN1
W1
L1
H1
A1

m3/m2/day
m2

basin
m
m
m
m2

m2AA 4.27 11.77
1 1

0.35 0.35
1.25
9.42
9.509.50

3.42
1.25

BN2
H2
W2
L2
L
W
L
H

m
m
m
m

basin
m
m
m

1.25
9.50
0.35

1

1.25
9.50
0.35

1

Additional New Facility

- -
SN

BN basin

-
set
mm

1

SN set 1 1
20Additional New Facility

1
2020

m3/1,000m3

m3/day

13,700

- mm 20

Carry out to the outside

Q
RS
VS

20,900
0.010 0.010
0.137 0.209

m3/day

Item Sign Unit Calculation Feasibility Study Master Plan

Q1 m3/day 20,900
Q2 m3/hr

13,700
570.8 870.8

m3/m2/day 45.045.0
m2 464.4304.4

1 1basin
18.0 18.0
3.0 3.0

254.3 254.3
50.1 210.1

1 2
3.0 3.0

11.6
12.0 12.0

Additional New Facility
12.0 12.0
3.0 3.0

1

8.0

SL
RA
BN
D1

D
H

BN

H1
EA

NT
H2

AA

D2

m

basin
m

D

m2

m2

m

2

- - - -

m
m
m

basin

m

 



F52 - 7 

2-4 Activated Sludge Tank

Type Conventional Activated sludge process
Design sewage flow Daily average

Daily average
BOD-SS load
Inlet BOD to STP
Inlet BOD to reactor tank BD×50% (removal rate)
MLSS concentration
Required volume-1 Q1×BDR/(MLS×BS)
Retention time
Required volume-2 Q2×RT
Required volume RV1 < RV2
Width of existing tank
Depth of existing tank
Length of existing tank
Number of existing tank
Volume of existing tank W1×H1×L1×BN
Required additional volume RV-VE
Number of new tank
Depth of new tank
Width of new tank
Length of new tank AV/(NT×H2×W2)

Therefore
Dimension (Width)

(Length)
(Depth)

(Number)

2-5 Secondary Settling Tank

Type Radial flow circular type
Design sewage flow Daily average

Daily average
Water surface load
Required surface area Q1/SL
Number of existing tank
Diameter of existing tank
Depth of existing tank
Surface area of existing (D1)2×3.14×BN/4
Required additional area RA-EA
Number of new tank
Depth of new tank
Required tank diameter (AA×4/(3.14×NT))0.5

Therefore
Dimension (Diameter)

(Depth)
(Number)

2-6 Sand Filtration Tank (Future Plan)

Type Gravity upflow filter type
Design sewage flow Daily average

Daily average
Filtration rate
Required surface area Q1/FR
Required basin number
Width
Length RA/(W×BN)

Therefore
Dimension (Width)

(Length)
(Number)

- 4

-
-

4.8
5.0

5.0
4

- 5.5

5.5W m
New Facility

-

BN basin -
L m -

basin
m
m
m

BN
W
L1
L2

- 0.242
-
-

200
104.5

- -
- 20,900

FR m/day
m2RA

- -
m3/day
m3/sec

Q1
Q2

2

Item Sign Unit Calculation Feasibility Study Master Plan

basin 1

18.0
H m 4.0 4.0
D m

Additional New Facility
18.0

BN

D m 18.0 18.0
D2 m 16.0 17.7
H2 m 4.0 4.0
NT basin 1 2
AA m2 201.8 489.8
EA m2 346.2 346.2
H1 m 3.0 3.0
D1 m 21.0 21.0
BN basin 1 1
RA m2 548.0 836.0
SL m3/m2/day 25.0 25.0
Q2 m3/hr 570.8 870.8
Q1 m3/day 13,700 20,900

Feasibility Study Master Plan
- - - -

Item Sign Unit Calculation

Item Sign Unit Calculation Feasibility Study Master Plan
- -

Q1 m3/day
Q2 m3/hr

13,700 20,900
870.8570.8

kgBOD/kgSS/day 0.40 0.40
300 300
150 150

2,000 2,000
2,569 3,919

5.0 5.0
2,854 4,354

m3

BS
BD

BDR
MLS
RV1
RT

mg/l
mg/l
mg/l

hr
m3

m3 2,854 4,354
12.0m

L1

1,666
1

12.0
3.0
33.0

1
1,188
3,166

2

RV2
RV
W1
H1

4.0 4.0

m
m

3.0
33.0

1
1,188

basin

basin

12.0 12.0
34.7 33.0
35.0 35.0
12.0 12.0

1 2

35.0 35.0
4.0 4.0

BN
VE
AV
NT
H2
W2
L2
L

m
m

m3

m3

m
m

W m

BN basin

Additional New FacilityL m
H m

 



F52 - 8 

2-7 Disinfection Tank

Chemical type Hypochlorite type
Design sewage flow Daily average

Daily average
Retention time
Required volume Q2×RT
Width of channel
Depth of channel
Pass number
Length of channel RV/(W×H×PN)

Therefore
Dimension (Width)

(Depth)
(Length)

(Number)

2-8 Sludge Thickening Tank

Type Radial flow circular type
Design sewage flow Daily average

Daily average
Influent SS quality
Effluent SS quality
Generated sludge Q1×(IS-ES)×10-3

Sludge surface load
Required surface area GS/SL
Depth of tank
Basin number
Required tank diameter (RA×4/(3.14×BN))0.5

Therefore
Dimension (Diameter)

(Depth)
(Number)

2-9 Sludge Digestion Tank

Type Anaerobic digestion
Design sewage flow Daily average

Daily average
Generated sludge weight refer to 2-8

GS1/1,000
Sludge moisture rate thickened sludge
Sludge volume GS2×100/(100-MR)
Sludge retention time
Required tank volume SV×T
Diameter of existing tank
Depth of existing tank
Number of existing tank
Volume of existing tank D12×3.14×H1/4

In case of F/S stage : Volume of existing tank = 2,709 m3 > Required volume = 1,279.0 m3

In case of M/P stage : Volume of existing tank = 2,709 m3 > Required volume = 1,951.0 m3

Therefore, the existing tank is useful against the design flow (= 13,700 m3/day in F/S stage and 20,900 m3/day in M/P stage)

T
m3/basin

m3

kg/day
ton/day

%

day
m3/day

GS1
GS2
MR
SV

RV1
D1
H1
BN
VE

m
m

basin 1 1
2,709 2,709

18.0 18.0
10.65 10.65

14 14
1,279 1,951

97.0 97.0
91.3 139.3

2,740 4,180
2.74 4.18

13,700 20,900
570.8 870.8

Q1 m3/day
Q2 m3/hr

Feasibility Study Master Plan
- - - -

Item Sign Unit Calculation

D m
New FacilityH m

BN basin 2 2

9.5 9.5
3.0 3.0

7.6 9.4
9.5 9.5

91.3 139.3

2 2
3.0 3.0

2,740 4,180
30.0 30.0

m2RA

13,700 20,900
570.8 870.8

250 250
50 50

mg/l
mg/l

kg/day
kg/m2/day

basin
m
m

m
BN
D1
D2

IS
ES
GS
SL

H

Q1 m3/day
Q2 m3/hr

Feasibility Study Master Plan
- - - -

m
pass

New Facility

Item Sign Unit Calculation

W
H
L

m
m
m
m

min

m
m

pass

PN

m3

6 8

PN
L1
L2

1.5 1.5
12.5

RT
RV
W
H

12.5

12.5 12.5
1.5 1.5

6 8
10.6 12.1

1.5 1.5
1.5 1.5

15.0 15.0
142.7 217.7

13,700 20,900
9.51 14.51

Q1 m3/day
Q2 m3/min

Feasibility Study Master Plan
- - - -

Item Sign Unit Calculation

 



F52 - 9 

2-10 Digestion Gas Tank

Generated sludge weight refer to 2-9
Organic matter ratio
Generation ratio of gas
Retention time
Required tank volume GS×OM×GR×RT/104

Depth of tank
Basin number
Required tank diameter 2×(RV/(3.14×H×BN))0.5

Dimension (Diameter)
(Depth)

(Number)

2-11 Sludge Dewatering Equipment

Type Centrifugal type
Digestion rate
Thickened sludge weight refer to 2-9
Digested sludge weight GS×(100-DR)/100
Sludge moisture rate digested sludge
Sludge volume DS×100/(100-MR)
Unit number 1 stand-by in M/P
Operation time
Required capacity SV/(UN×OT)

Therefore
Dimension (Capacity)

(Unit)
Generated sludge (weight)
Sludge moisture rate dewatered sludge
Dewatered sludge volume GS×100/(100-MR)

2-11 Sludge Drying Bed

Digested sludge volume refer to 2-10
Retention time
Sludge thickness in bed
Required area DV×RT/H1
Width of existing bed
Length of existing bed
Number of existing bed
Total area of existing bed W1×L1×BN

In case of F/S stage : Area of existing bed = 2,222 m2 > Required area = 1,979 m2

Therefore, the existing tank is useful against the design flow in F/S stage (= 13,700 m3/day)
Retention time by the existing beds in M/P st : 2,222×0.3/90.6 = 7.4 days

11.5

1 1

512
5.0

11.4
11.5

70 70
35
0.5

35
0.5

5.0
BN basin 1 1

RV
H

New Facility
11.5

H m 5.0

336
5.0

9.2

D m

BN basin
D1
D2

%
OM
GR
RT day

m3

m

m

Calculation Feasibility Study Master Plan
GS kg/day 2,740 4,180

35.035.0

Feasibility Study Master Plan
-

11.5

DR %

Item Sign Unit

Item Sign Unit

%

Calculation
- - -

SV m3/day

DS
GS

ton/day
ton/day

MR %

m3/hr
m3/hr
m3/hr

UN
OT
RC1

unit
hr/day

RC2
C

2.74 4.18

97.0 97.0
1.78 2.72

59.4 90.6
1 2

8.0 8.0
7.4 11.3
12.0 12.0
12.0 12.0

1 2
GS ton/day 1.78 2.72
U New Facilityunit

MR %
DV m3/day

80.0 80.0
13.68.9

Carry out to the outside

Item Sign Unit Calculation Feasibility Study Master Plan
DV m3/day 59.4 90.6

m2

L1
BN
TA

basin
m

RT
H1
RA
W1

m2

day
m

m

10
0.3

1,979
12.4

12.8
14

2,222

12.8
14

2,222

10
0.3

3,019
12.4

 



F52 - 10 

3 Summary of Proposed Facilities for Margao STP

Wet well 12.3mdia×15.0mH×1unit -
 -  mm×3.33m3/min×12.0mH×25.0HP×2units 250mm×6.53m3/min×12.0mH×25.0kw×2units
 -  mm×6.67m3/min×12.0mH×50.0HP×2units -

- -
Grit chamber 1.25mW×8.00mL×0.35mH×1basin 1.25mW×9.50mL×0.35mH×1basin
Mechanical screen Type : One rake type intermittent rake-up Type : One rake type intermittent rake-up

1unit of mechanical screen with 20mm opening 1unit of mechanical screen with 20mm opening
Primary settling tank Type : Radial flow circular type Type : Radial flow circular type

18.0mdia×3.0mH×1basin 12.0mdia×3.0mH×1basin
Activated sludge tank Type : Conventional activated sludge process Type : Conventional activated sludge process

12.0mW×33.0mL×3.0mH×1basin 12.0mW×35.0mL×4.0mH×1basin
Secondary settling tank Type : Radial flow circular type Type : Radial flow circular type

21.0mdia×3.0mH×1basin 18.0mdia×4.0mH×1basin
Sand filtration tank - -

- -
Disinfection tank - Type : Hypochlorite type

- 1.5mW×12.5mL×1.5mH×6passes
Sludge thickening tank - Type : Radial flow circular type

- 9.5mdia×3.0mH×2basins
Sludge digestion tank Type : Anaerobic digestion type -

18.0mdia×10.65mH×1basin -
Digestion gas tank - 16.5mdia×5.0mH×1basin
Dewatering equipment - Type : Centrifugal type

- 12.0m3/hr×1unit
Sludge drying bed 12.4mW×12.8mL×0.3mH×14basins -

Wet well 12.3mdia×15.0mH×1unit -
- 200mm×3.27m3/min×12.0mH×13.0kw×2units
- 250mm×6.53m3/min×12.0mH×25.0kw×2units
- 350mm×13.06m3/min×12.0mH×49.0kw×2(1)units

Grit chamber 1.25mW×8.00mL×0.35mH×1basin 1.25mW×9.50mL×0.35mH×1basin
Mechanical screen Type : One rake type intermittent rake-up Type : One rake type intermittent rake-up

1unit of mechanical screen with 20mm opening 1unit of mechanical screen with 20mm opening
Primary settling tank Type : Radial flow circular type Type : Radial flow circular type

18.0mdia×3.0mH×1basin 12.0mdia×3.0mH×2basins
Activated sludge tank Type : Conventional activated sludge process Type : Conventional activated sludge process

12.0mW×33.0mL×3.0mH×1basin 12.0mW×35.0mL×4.0mH×2basins
Secondary settling tank Type : Radial flow circular type Type : Radial flow circular type

21.0mdia×3.0mH×1basin 18.0mdia×4.0mH×2basins
Sand filtration tank - Type : Gravity upflow filter type
(Future Plan) - 5.5mW×5.0mL×4basins
Disinfection tank - Type : Hypochlorite type

- 1.5mW×12.5mL×1.5mH×8passes
Sludge thickening tank - Type : Radial flow circular type

- 9.5mdia×3.0mH×2basins
Sludge digestion tank Type : Anaerobic digestion type -

18.0mdia×10.65mH×1basin -
Digestion gas tank - 16.5mdia×5.0mH×1basin
Dewatering equipment - Type : Centrifugal type

- 12.0m3/hr×2(1)unit
Sludge drying bed 12.4mW×12.8mL×0.3mH×14basins -

Additional FacilityExisiting Facility
Feasibility Study (target year 2015)Treatment facilities

Pump equipment

Pump equipment

Master Plan Study (target year 2025)
Additional FacilityExisiting FacilityTreatment facilities

 



F52 - 11 

Appendix F52.2 Oxidation Ditch Method 

1 BASIC CONDITIONS
1-1 Basic Items
(1) Name : Mapusa Sewage Treatment Plant

(2) Land Area : Approximately ha

(3) Ground Level : + m

(4) Inlet Pipe Level : + m

(5) Pipe Diameter : mm ( )

(6) Land Use : Communal Land

(7) Collection System : Separate System

(8) Treatment Process :
Sewage ; Pre-treatment + Oxidation ditch + Secondary settling

+ Sand filtration (Future plan) + Disinfection
Sludge ; Thickening + <Digestion> + Dewatering

<         > : M/P Stage
(9) Effluent Point : Tributary of Mandovi River

(10) Water Level at the Effluent Point :
High water level = m
Low water level = m

(11) Target Year : (F/S Stage) , (M/P Stage)

1-2 Design Population and Service Area

1-3 Design Sewage Flow
(Year 2015)

(Year 2025)

1-4 Design Sewage Quality

Effluent quality regulation =30  mg/l
Effluent quality regulation =100 mg/l

CAPACITY CALCULATION OF SEWAGE TREATMENT PLANT

3

3.00

Combined System

2015 2025

Item Year 2015 Year 2025

Service Area ha 309.0
Design Population person 34,300 68,300

Item m3/day m3/hr m3/min m3/sec Remarks

0.156 Peak factor = 2.50
Daily Average 5,400 225.0 3.75

Peak Flow 13,500 562.5 9.38

Item m3/day m3/hr m3/min

0.063

7.50
m3/sec Remarks
0.125

Item Influent Removal rate Effluent Remarks(mg/l) (%)
BOD 300 90 30
SS 250 80 50

(mg/l)

0.281 Peak factor = 2.25
Daily Average 10,800

Peak Flow 24,300 1,012.5 16.88
450.0

 



F52 - 12 

1-5 Flow Chart (Oxidation Ditch Process)

in %

out %
F/S Stage

in %

out %

in %

out %

Influent

Fine Screen and Grit
Chamber

Lift Pump Equipment

Oxidation Ditch Tank Return sludge

Final Settling Tank

Sand Filtration Tank (Future
Plan)

Sludge moisture rate
99.2Disinfection Tank

Sludge Thickening Tank

97.0

97.0

97.0

Reuse for
garden
and/or

agriculture

Effluent to
the river

Sludge Digestion Tank (Only
M/P Stage)

Sludge Dewatering

97.0

80.0

Dumping disposal and/or reuse
 



F52 - 13 

 
2

D
es

ig
n 

C
ri

te
ri

a 
fo

r 
ST

P

Sc
re

en
 a

nd
 G

rit
 C

ha
m

be
r

(1
) F

in
e 

Sc
re

en
O

pe
ni

ng
s o

f s
cr

ee
n 

ba
rs

(2
) G

rit
 c

ha
m

be
r

W
at

er
 su

rf
ac

e 
lo

ad
H

or
iz

on
ta

l v
el

oc
ity

Pu
m

p 
Eq

ui
pm

en
t

Pu
m

p 
in

flo
w

 v
el

oc
ity

R
et

en
tio

n 
tim

e 
in

 w
et

 w
el

l
O

xi
da

tio
n 

D
itc

h 
Ta

nk
H

yd
ra

ul
ic

 re
te

nt
io

n 
tim

e
M

LS
S 

co
nc

en
tra

tio
n

B
O

D
-S

S 
lo

ad
D

ep
th

 o
f t

an
k

W
id

th
 o

f t
an

k
Fi

na
l S

et
tli

ng
 T

an
k

W
at

er
 su

rf
ac

e 
lo

ad
D

ep
th

 o
f t

an
k

Sa
nd

 F
ilt

ra
tio

n
Fi

ltr
at

io
n 

ra
te

D
is

in
fe

ct
io

n 
Ta

nk
R

et
en

tio
n 

tim
e

Sl
ud

ge
 T

hi
ck

en
in

g 
Ta

nk
So

lid
 su

rf
ac

e 
lo

ad
D

ep
th

 o
f t

an
k

Sl
ud

ge
 D

ig
es

tio
n 

Ta
nk

So
lid

 re
te

nt
io

n 
tim

e
O

pe
ra

tin
g 

te
m

pe
ra

tu
re

D
ig

es
tio

n 
ra

te
D

ep
th

 o
f t

an
k

Sl
ud

ge
 D

ew
at

er
in

g 
Eq

ui
pm

en
t

O
pe

ra
tio

n 
tim

e
C

PH
EE

O
 : 

C
en

tra
l P

ub
lic

 H
ea

lth
 a

nd
 E

nv
iro

nm
en

ta
l O

rg
an

iz
at

io
n,

 M
in

is
try

 o
f U

rb
an

 D
ev

el
op

m
en

t, 
N

ew
 D

el
hi

,1
99

3
hr

/d
ay

-

> 
4.

0
%

35
.0

-
m

-
2-

9

2-
5

2-
6

2-
7

2-
8

m da
y

℃

2-
2

2-
3

2-
4

m

m
/d

ay

m
in

kg
/m

2/
da

y

kg
B

O
D

/k
gS

S/
da

y
m m

m
3/

m
2/

da
y

m
/s

ec
m

in hr m
g/

l

Ite
m

s
un

it

m
m

m
3/

m
2/

da
y

2-
1

m
/s

ec

14
.0

30
.0

8.
0

8.
0

35
.0

20
0

15
.0

30
.0

3.
0

3.
0

4.
0

15
.0

4.
0

9.
0

15
.0

3,
50

0
0.

15

A
do

pt
io

n

1.
5 

- 3
.0

20
.0

2,
16

0
0.

30

-

> 
7.

5

-

Ja
pa

ne
se

 S
ta

nd
ar

ds
M

et
ca

lf&
Ed

dy

--

12
.2

 - 
34

.2
-

15
.0

 - 
20

.0

15
.0

1,
38

2 
- 1

,8
14

0.
24

 - 
0.

39

- -

8.
0 

- 3
6.

0
3,

00
0 

- 6
,0

00
0.

05
 - 

0.
30

20
.0

30
.0

3.
0 

- 4
.0

m
ax

. 3
00

15
.0

60
.0

 - 
90

.0

2.
0 

- 6
.0

8.
0 

- 1
2.

0

-

4.
0

-

16
.3

 - 
32

.6
3.

7

17
6

24
.0

 - 
48

.0
3,

00
0 

- 4
,0

00
0.

03
 - 

0.
05

1.
0 

- 3
.0

C
PH

EE
O

15
.0

 - 
25

.0

1,
80

0
0.

30

le
ss

 th
an

 2
0

2,
16

0
0.

15
 - 

0.
30

1.
5 

- 3
.0

-

3.
0

14
.0

0.
10

 - 
0.

18
- -

8.
0 

- 1
5.

0

-
> 

5.
0

12
.0

 - 
24

.0
3,

00
0 

- 5
,0

00

30
.0

6.
0 

- 1
2.

0

3.
5 

- 4
.5

- -

25
.0

 - 
30

.0



F52 - 14 

3 CAPACITY CALCULATION OF STP FACILITIES

3-1 Screen and Grit Chamber

3-1-1 Grit Chamber
Type Parallel flow type
Design sewage flow Peak flow

Peak flow
Water surface load
Required surface area Q1/SL
Basin number
Horizontal velocity
Water depth
Width Q2/(V×H×BN)

Therefore
Length RA/(W2×BN)

Therefore
Dimension (Width)

(Length)
(Depth)

(Number)
3-1-2 Fine Screen (New Facility)

Type One rake type intermittent rake-up
Set number
Screen opening
Unit removed screenings
Design sewage flow Daily average
Volume of screenings Q1×RS/1,000

3-2 Wet Well and Pump Equipment

3-2-1 Wet Well (pump pit)
Design sewage flow Peak flow

Peak flow
Basin number
Retention time
Required volume Q2×T
Depth of tank
Required area RV/H
Width of tank
Length of tank RA/(BN×W)

Dimension (Width)
(Length)
(Depth)

(Number)

6.8 6.1
7.0 7.0

33.8 60.8
5.0 5.0

84.4 151.9
2.5 2.5

13,500 24,300
9.38 16.88

1 2
9.0 9.0

m
m
m

basin
min
m3

m

BN
T

RV
H

2.5 2.5
BN basin 1 2

5.0 5.0
L m 7.0 7.0

m2

W m

New FacilityD m

RA
W
L1
L2

Q1 m3/day
Q2 m3/min

Carry out to the outside

Item Sign Unit Calculation Feasibility Study Master Plan

SV m3/day

20.0 20.0
0.010 0.010
5,400 10,800
0.054 0.108

RS m3/1,000m3

Q1 m3/day

SN set
SO mm

m
basin

New Facility

- -

L
D

BN

m
m
m
m

m3/m2/day
m2

basin
m/sec

m
m
mW2

L1
L2
W

BN
V
H

W1

Q1
Q2
SL
RA

0.35 0.35
1 2

1.50 1.50
4.20 4.20

1.50
4.17 3.75
4.20 4.20

1.50

1 2
0.30 0.30
0.35 0.35
1.49 1.34

2,160 2,160
6.3 11.3

m3/day
m3/sec

13,500 24,300
0.156 0.281

Feasibility Study Master Plan

- - - -

Item Sign Unit Calculation

 



F52 - 15 

3-2-2 Pump Equipment
Design sewage flow Peak flow

Peak flow
Pump unit number 1/8×Q

2/8×Q
4/8×Q, including 1 stand-by

Pump discharging flow

Pump inflow velocity
Required pump diameter 146×(DF1/3.0)0.5

146×(DF1/1.5)0.5

Therefore
146×(DF2/3.0)0.5

146×(DF2/1.5)0.5

Therefore
146×(DF3/3.0)0.5

146×(DF3/1.5)0.5

Therefore
Pump total head
Pump efficiency
Axis power 0.163×DF1×H/PE

0.163×DF2×H/PE
0.163×DF3×H/PE

Motor allowance
Pump power AP1×(1+MA)

Therefore
AP2×(1+MA)

Therefore
AP3×(1+MA)

Therefore
mm × × m × kw × 1 units
mm × × m × kw × - units
mm × × m × kw × 2 (1) units
mm × × m × kw × 2 units
mm × × m × kw × 1 units
mm × × m × kw × 2 (1) units

3-3 Oxidation Ditch Tank

Type Endless oval ditch flow type
Design sewage flow Daily average

Daily average
BOD-SS load
Inlet BOD quality
MLSS concentration
Required volume-1 Q1×IQ/(ML×BS)
Hydraulic retention time
Required volume-2 Q2×HT

RV2 > RV1 Therefore
Basin number
Depth of tank
Width of tank
Length of tank RV/(H×W×BN)

Therefore
Dimension (Width)

(Length)
(Depth)

(Number)

m
W m

New FacilityL m
D m

BN basin

basin
m
m
m

H
W
L1
L2

HT
RV2
RV
BN

BS
IQ
ML
RV1

kgBOD/kgSS/day

m3

m3

m3

mg/l
mg/l

hr

3.0 3.0
2 4

4.0 4.0
141.0 141.0

140.6 140.6
141.0 141.0

3.0 3.0
4.0 4.0

3,375 6,750
2 4

15.0 15.0
3,375 6,750

3,500 3,500
3,086 6,171

0.15 0.15
300 300

5,400 10,800
225.0 450.0

Q1 m3/day
Q2 m3/hr

Master Plan
- - - -

12.0 32.0

Item Sign Unit Calculation Feasibility Study

New Pump specification
(M/P stage) 300 8.44

16.0
150 2.11 m3/min
200 4.22 m3/min 12.0

m3/min

12.0 -
300 8.44 m3/min 12.0 32.0

12.0 8.0

32.0

New Pump specification
(F/S stage)

150 2.11 m3/min 12.0 8.0
- - m3/min

-
-

31.63
32.0

27.51
0.15
7.91
8.0

12.0
0.6

6.88
-

-
245
346
300

173
150

-
-

15.82

31.63
16.0

8.0

13.75
27.51
0.15
7.91

300
12.0
0.6

6.88

245
200
245
346

P3 kw

2.11
4.22
8.44

1.5 - 3.0
122
173
150
173

P1 kw

P2 kw

AP3 kw
MA -

AP1 kw
AP2 kw

H m
PE -

D3-2 mm
D3 mm

D2 mm
D3-1 mm

D2-1 mm
D2-2 mm

D1-2 mm
D1 mm

D1-1 mm

2.11
-

8.44
1.5 - 3.0

122
PV m/sec

DF2

13,500 24,300
16.889.38

2
1
2

1
-
2

m3/min/unit
DF3 m3/min/unit

UN3 unit
DF1 m3/min/unit

UN1 unit
UN2 unit

Q2 m3/min
Q1 m3/day

 



F52 - 16 

3-4 Final Sedimentation Tank

Type Radial flow circular type
Design sewage flow Daily average

Daily average
Water surface load
Required surface area Q1/SL
Basin number
Depth of tank
Required tank diameter (RA×4/(3.14×BN))0.5

Therefore
Dimension (Diameter)

(Depth)
(Number)

3-5 Sand Filtration Tank (Future Plan)

Type Gravity upflow filter type
Design sewage flow Daily average

Daily average
Filtration rate
Required surface area Q1/FR
Required basin number
Width
Length RA/(W×BN)

Therefore
Dimension (Width)

(Length)
(Number)

3-6 Disinfection Tank

Chemical type Hypochlorite type
Design sewage flow Daily average

Daily average
Retention time
Required volume Q2×RT
Width of channel
Depth of channel
Pass number
Length of channel RV/(W×H×PN)

Therefore
Dimension (Width)

(Depth)
(Length)

(Number)

3-7 Sludge Thickening Tank

Type Radial flow circular type
Design sewage flow Daily average

Daily average
Influent SS quality
Effluent SS quality
Generated sludge Q1×(IS-ES)×10-3

Sludge surface load
Required surface area GS/SL
Depth of tank
Basin number
Required tank diameter (RA×4/(3.14×BN))0.5

Therefore
Dimension (Diameter)

(Depth)
(Number) 2basin 1

7.0
H m 3.0 3.0
D m

New Facility
7.0

BN

D2 m 7.0 7.0
D1 m 6.8 6.8
BN basin 1 2
H m 3.0 3.0

RA m2 36.0 72.0
SL kg/m2/day 30.0 30.0
GS kg/day 1,080 2,160
ES mg/l 50 50
IS mg/l 250 250
Q2 m3/hr 225.0 450.0
Q1 m3/day 5,400 10,800